
 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .1 

 

 
 

UWR Rainwater Offset Unit Standard 
(UWR RoU Standard) 

 
Project Concept Note & Monitoring Report (PCNMR) 

 

 
 

Project Name: Water Credit Project by NSL Koppa Unit, Karnataka, India 
UWR RoU Scope: 2 & 5 

Monitoring Period: 01/01/2014-31/12/2024 
Crediting Period1: 2014-2024 

UNDP Human Development Indicator2: 0.644  
NWS: 50 (India)3 

 
1 Not applicable. RoUs can be claimed for the “Lifetime of the Project Activity as per UCR standard 
2 Value is applicable for India according to latest HDI 2023-24 https://hdr.undp.org/sites/default/files/2023-24_HDR/HDR23-
[...]
Maddur Taluk is 55% and classified as Safe Category indicating that there is a scope for further ground water 
extraction in the area. However, the mandatory guidelines like rainwater harvesting and artificial recharge issued 
by Karnataka Ground Water Authority need to be strictly implemented in the area, so that ground water 
sustainability is maintained. 
 
There are six bore wells in the plant premises. The depth of the bore wells is varying from 60 to 70 m bgl. The 
wells located at Dormitory and ETP are not being pumped, whereas the wells located at Coal, Bagasse, 9 acres 
area are being operated 2 to 3 hours in a day. The well located at R&D-3 is generally pumped for about 8 hours 
a day and a major part of the water requirements to the residential area is met through this bore well. These 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .19 

wells are moderate yielding with the discharges ranging from 1.0 to 2.5 lps (5 to 8 m3/hour). The overall ground 
water quality is good in the area. 
 
The Central Ground Water Board is monitoring an observation well on regular basis to monitor the ground water 
levels and to assess the general ground water regime of the area. One such Monitoring well is located in Koppa 
Village which is very nearest to the present area under consideration. The data is available from May 2000 to 
October 2020. The shallowest ground water levels with an average of 1.5 m bgl were observed during November, 
the post-monsoon period after rainfall. Similarly, the average deep-water level of 2.70 m bgl was found to be 
during May in the summer period.  
 
Overall, in Koppa station, the depth to water levels is relatively shallow, when compared to the surrounding 
areas. The long-term water level data indicates that the water levels are generally rising at the rate of 0.07 m/year 
which is very meagre over 10 years period. The hydrograph of the Koppa Ground Water Level Monitoring Station 
is Presented in Figure 06. 
 

 

Figure 06: Hydrograph of Monitoring Well at Koppa Village 
 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .20 

 
Figure 07: The Aquifer system available according to the India Water Resources Information System4 in the 

plant site state- Karnataka 
 

 

 
4 https://indiawris.gov.in/wris/#/Aquifer 
 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .21 

 
Figure 08: Showing the types of Aquifer system and their technical specification available according to the 

India Water Resources Information System in the plant site state- Karnataka 
 

A.7. Alternate methods 
 

W.r.t Scope-5 

a) Common Practices for Wastewater Treatment in Sugar and Distillery Industries: 
• Anaerobic Digestion: Used to treat high-strength effluent like spent wash, reducing COD/BOD and 

generating biogas. 
• Multiple Effect Evaporation (MEE): Concentrates spent wash to reduce volume, preparing it for 

further treatment. 
• Bio-composting: Combines treated spent wash with press mud to produce organic fertilizer. 
• Zero Liquid Discharge (ZLD): Integrates MEE, crystallization, and reverse osmosis to recover water 

and prevent discharge. 
• Irrigation Use: Treated effluent is diluted and applied in agriculture under controlled conditions. 
• Incineration: Concentrated spent wash is burned for energy recovery in distillery operations. 
 

b) Common Practices for Condensate water in Sugar and Distillery Industries: 
• It is generally used in the process back after treatment. 
• In some distilleries especially molasses-based units, condensate can be reused for diluting 

molasses in the fermentation section. 

These methods align with regulatory norms and support resource recovery and sustainability. 

Industries face challenges such as high capital and operational costs, land scarcity for methods like bio-
composting, and skilled workforce shortages. Managing spent wash with high COD/BOD, odor control, 
seasonal effluent variations, and strict regulatory compliance adds complexity. Additionally, handling 
byproducts and ensuring sustainable water reuse remain significant concerns. Hence implementing these 
methods in industry improves the water security. 

 

W.r.t Scope-2 

As per the study and data available of the NSL project it is clear that the project proponent is trying to collect and 
conserve the rainwater for reuse in the plant activity to avoid any runoff and wastage of water. The hydrological 
structures and conservation measures are developed in such a way that the runoff generated within the plant 
will be collected and stored to meet a part of the water requirement of the Plant. 
As it was determined from each zone and land use hydrological characteristics, the runoff is the major component 
which is being affected by various factors. The following are the factors which are affecting different hydrological 
characteristics: 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .22 

 
 
 
 

Storm Characteristics 

Nature of Storm 
Seasonal Storms 
Intensity 
Duration 
Areal extent (Distribution) 
Antecedent Precipitation 
The direction of Storm Movement 

 
 
 
 

Meteorological Characteristics 

Temperature 
Humidity 
Wind velocity 
Pressure Variation 

Size 
Shape 
Slope (Average land slope & Stream slope) 
Altitude (Elevation) 

 
 
 
 

Catchment Characteristics 

Topography 
Geology 
Land use/vegetation 
Orientation 
Type of drainage network 
Proximity to Ocean and mountains 
Ranges 

Depressions 
Pits and Ponds 

 
Storage Characteristics 

Steams and channels 
Upstream tanks/ponds 
Flood plains and swamps 
Ground water storage in pervious deposits 

 
Based on the above characteristics it is found that in general, low-intensity storms over longer spells contribute 
to the ground water storage and produces relative less runoff. On the other hand, high-intensity storm or smaller 
catchment areas increases the runoff since the losses like infiltration and evaporation are less. However, if there 
is a succession of storms the runoff will increase due to the initial wetness of the soil, and antecedent rainfall and 
most of the area is well developed into buildings for Plant activities and paved ones. As usual, the rain during the 
summer will produce less runoff and during the winter will produce more runoff.  
 
The development of these catchment areas and measures to prevent run-off will save water and result is less 
runoff in the area.  
 
 
 
 
 
 
 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .23 

A.8. Design Specifications 
 
W.r.t Scope-5 

A) For the Sugar Effluent Treatment Plant (ETP) is designed to treat wastewater generated from sugar 
processing. The process involves multiple stages to progressively reduce contaminants such as Chemical 
Oxygen Demand (COD), Biological Oxygen Demand (BOD), oil & grease (O&G), and suspended solids. Below 
is a step-by-step overview of the treatment process: 

a) Raw Sugar Effluent Collection Tank 
o Wastewater from the sugar processing plant is collected in a Raw Sugar Effluent Collection 

Tank. 
o The effluent has a pH of 5.50, COD of 6000 mg/L, BOD of 3000 mg/L, and oil & grease 

(O&G) of 50 mg/L. 
b) Pre-Treatment: Bar Screen Chamber & Oil & Grease Trap 

o The effluent passes through a Bar Screen Chamber to remove large solid particles. 
o It then flows into an Oil & Grease Trap, where floating oils and grease are removed to 

ensure smoother downstream processing. 
c) Equalization Tank 

o The pre-treated wastewater enters the Equalization Tank, where fluctuations in effluent 
composition are stabilized. 

o The oil & grease content is reduced to less than 10 mg/L. 
d) Neutralization Tank 

o The effluent moves to the Neutralization Tank, where the pH is adjusted to 6.50 to prepare 
for biological treatment. 

e) Biological Treatment: Bio-Digester & Aeration Tanks 
o The wastewater enters the Bio-Digester, which reduces COD (to 1800 mg/L) and BOD (to 

600 mg/L) under anaerobic conditions. 
o The effluent then flows into Aeration Tanks, where it undergoes aerobic treatment 

using Microbial Mixed Liquor Suspended Solids (MLSS) at 3500 mg/L, further reducing 
organic pollutants. 

f) Buffer Tank 
o The treated effluent is collected in a Buffer Tank, where the pH is stabilized at 7.00 before 

further clarification. 
g) Clarification & Disinfection 

o The effluent enters the Clarifier, where solid particles and biological sludge settle. 
o It then moves to the Chlorine Contact Tank, where chlorine is added for final disinfection. 

h) Polishing Pond 
o The treated water flows into the Polishing Pond, where the final effluent quality meets 

discharge standards: 
§ pH: 7.50 
§ COD: <250 mg/L 
§ BOD: <30 mg/L 
§ O&G: 10 mg/L 

i) Sludge Management 
o The settled sludge from the clarifier is sent to Sludge Drying Beds for dewatering and 

disposal. 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .24 

Final Effluent Quality & Compliance 

The treated water from the polishing pond meets environmental discharge norms and can be safely 
released or reused for agricultural and gardening purposes. 

 

 

 

 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .25 

 

Equalization Tank  Neutralization Tank  Buffer Tank 

 

 
Biodigester 

 

 

AERATORS 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .26 

 
Diffused Aeration Tank 

 

 
Clarifier 

 

CLARIFIER 

SLUDGE DRYING BEDS 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .27 

 

Chlorine Contact Tank  Polishing Pond 

 

 
 

 Table 07 for the Equipment Specifications of the Sugar ETP  
Anaerobic System 

 
1. 

Inline Static Mixer before EQT 
Quantity 1 No 
MOC SS 316/SS 304 

 
 

2. 

Transfer Pump at EQT 
Quantity 2 nos. [1W + 1SB] 
Flow Approx. 88 m3/hr, 12-15 m head 
Type Horizontal, centrifugal, non clog, gland pack 
MOC SS 304 all 
Accuracy of meters ±0.5% 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .28 

 
 

3. 

Air Blower for EQT 
Quantity 2 Nos. [1W + 1SB] 
Capacity Approx 693 m3/hr 
Pressure Approx 3500 mmWC 
Type Root Type, Twin/Tri Lobe 
MOC CI all 

 
 

4. 

Air Grid at Equalization Tank 
Quantity 1 Lot 

 
Type 

Coarse bubble (Sparger System Consisting of       UPVC 
pipe with Holes). 

 

MOC Pipe 

UPVC Sch 40 pipes 
(SS under water clamps and nut bolts in 
SS202/304) 

 
 

5. 

Digester Feed Pump 
Quantity 2 nos. [1W + 1SB] 
Flow Approx. 120 m3/hr, 25 m head 
Type Horizontal, centrifugal, non-clog, gland pack 
MOC SS 304 all 

 
 
 
 
 

6. 

Caustic Dosing System 
Dosing Tank 
Quantity 1 No 
Type Vertical, Cylindrical 
Volume 12500 Ltr 
MOC MSEP 
Dosing Tank Mixer 
Quantity 1 No 
Type Fixed 
MOC SS 316 
Dosing Tank Pump 
Quantity 2Nos [1W + 1SB] 

 

 

 

 

B) For Condensate Plant: 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .29 

 
Picture showing the process flow of Sugar Condensate Recycling Unit 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .30 

 
Picture showing the process flow of Condensate polishing Unit and Recycling plant 

 

Table 08 for the Equipment Specifications of Condensate polishing Unit and Recycling plant  
Anaerobic System 

 
1. 

Inline Static Mixer before EQT 
Quantity 1 No 
MOC SS 316/SS 304 

 
 

2. 

Transfer Pump at EQT 
Quantity 2 nos. [1W + 1SB] 
Flow Approx. 88 m3/hr, 12-15 m head 
Type Horizontal, centrifugal, non-clog, gland pack 
MOC SS 304 all 
Accuracy of meters ±0.5% 

 
 

3. 

Air Blower for EQT 
Quantity 2 Nos. [1W + 1SB] 
Capacity Approx 693 m3/hr 
Pressure Approx 3500 mm3c 
Type Root Type, Twin/Tri Lobe 
MOC CI all 

 Air Grid at Equalization Tank 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .31 

 

4. 

Quantity 1 Lot 
 

Type 
Coarse bubble (Sparger System Consisting of UPVC 
pipe with Holes. 

 

MOC Pipe 

UPVC Sch 40 pipes 
(SS under water clamps and nut bolts  in SS202/304) 

 
 

5. 

Digester Feed Pump 
Quantity 2 nos. [1W + 1SB] 
Flow Approx. 120 m3/hr, 25 m head 
Type Horizontal, centrifugal, non-clog, gland pack 
MOC SS 304 all 

 
 
 
 
 

6. 

Caustic Dosing System 
Dosing Tank 
Quantity 1 No 
Type Vertical, Cylindrical 
Volume 12500 Ltr 
MOC MSEP 
Dosing Tank Mixer 
Quantity 1 No 
Type Fixed 
MOC SS 316 
Dosing Tank Pump 
Quantity 2 Nos [1W + 1SB] 

 Capacity (LPH) 960 LPH  
 Head 4 Kg/cm2  
 Type Mechanical Diaphragm  
 MOC PP  



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .32 

 
 
 
 
 
 
 

7. 

Common Nutrient Dosing System (Urea & DAP) 
Dosing Tank 
Quantity 1 No 
Type Vertical, Cylindrical 
Volume 300 Ltr 
MOC HDPE 
Dosing Tank Mixer 
Quantity 1 No 
Type Fixed 
MOC MSEP 
Dosing Tank Pump 
Quantity 1 No. [1W + 0SB] 
Capacity (LPH) 17.6 LPH 
Head 4 Kg/cm2 
Type Electronic Diaphragm 
MOC PP 

Aerobic System 
 
 

8. 

Air Blower for EAT 
Quantity 2 Nos. [1W + 1SB] 
Capacity Approx 1270 m3/hr 
Pressure Approx 5000 mm3c 
Type Root Type, Twin/Tri Lobe 
MOC CI all 

 
9. 

Fine Bubble Diffusers in EAT 
Quantity Approx 166 Nos. 
Type Tubular with Retrievable arrangement 
Membrane EPDM 

 
 
 

10. 

Secondary Clarifier 
Quantity 1 No 
Diameter Approx. 14.25 m 
Type Centrally driven 
MOC of Mechanism MSEP, 
Bridge RCC , (By Client) 
RPH 2.5 – 3.0 

 
11. 

Sludge Recirculation Pumps at Sec. Clarifier 
Quantity 2 nos. [1W + 1SB] 
Flow Approx. 52 m3/hr, 10 m head 



 

©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .33 

 Type Horizontal, centrifugal, non clog, gland pack 
MOC CI all 

 
 
 
 
 
 
 

12. 

Coagulant Dosing System-I 
Dosing Tank 
Quantity 1 No 
Type Vertical, Cylindrical 
Volume 750 Ltr 
MOC HDPE 
Dosing Tank Mixer 
Quantity 1 No 
Type Fixed 
MOC SS 304 
Dosing Pump 
Quantity 1 No. [1W + 0SB] 
Capacity (LPH) 45 LPH 
Head 4 Kg/cm2 
Type Mechanical Diaphragm 
MOC PP 

 
 
 
 
 
 
 

13. 

Poly Dosing System-I 
Dosing Tank 
Quantity 1 No 
Type Vertical, Cylindrical 
Volume 1500 Ltr 
MOC HDPE 
Dosing Tank Mixer 
Quantity 1 No 
Type Fixed 
MOC SS 304 
Dosing Pump 
Quantity 1 No. [1W + 0SB] 